
                         尼摩实业（深圳）有限公司
                       Nemo Power Tools Co., Ltd.

测试报告 Testing Report 
测试报告编号 Test report number：TR_210507_001

测试目的 Testing purposes：Test the weight of various materials picked up by SlendermanSeal

Testing Results
               Direction

             Weight 
                     
Material

Perpendicular hold Z Perpendicular hold X Perpendicular hold Y

Maximum 
value

Safety value
（50%）

Maximum 
value

Safety value
（50%）

Maximum 
value

Safety value
（50%）

Glass 
120kg        
264lb

60kg        
132lb

50kg      
110lb

25kg      
55lb

100kg    
220lb

50kg    
110lb

Metal 
110kg          
242lb

55kg          
121lb

50kg      
110lb

25kg      
55lb

100kg    
220lb

50kg    
110lb

Wood
85kg        
187lb

43kg        
94lb

30kg   
66lb

15kg       
33lb

80kg    
176lb

40kg    
88lb

Rough concrete
120kg        
264lb

60kg        
132lb

50kg      
110lb

25kg      
55lb

100kg    
220lb

50kg    
110lb

检测人Tested by：Niki 日期 Date：2021-05-07 审核 Audit：


